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Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EITDIEDICHIEHELVROTES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2 Fvo)LT7OKR (1 Y—mR, 1 7UT7EH)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTH ABLI-Po/\vF U —
SQUARE EDGE Li-Po BATTERY PACK
FETR/INWTU—FER
BATTERY CHARGER

ETHE—Y— ETRRT« A VE&RAIL
MOTOR BODY TIRE& WHEEI
A+ MNT4BERNS—
PINION GEAR BODY SPRAY PAINT

HHHIL CORRICHIERAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—]]| ——] O
—/
AT ZARS A )N—(2mm, 1.5mm) @
HEXWRENCH =
YOKOMOL—Y 25 —)U 1.5m AvZZRSAJ\— ¥770 SCISSORS

YT-15RTRA L K/ YT-15RTBA 735w
YOKOMOL—2JY—)L 2.0mm ANy I ZARSA)\— ¥770
YT-20RTRA L K / YT-20RTBA J75vo

F RS A )\—(7.0mm, 5.5mm)
NUT DRIVER
YOKOMOL—y 49— 5.5mFvhRS-/{— ¥880
YT-55RTRA Lw K / YT-55RTBA JSws
YOKOMOL—y>4Y—)b 7.0mFvhRS4 J{— ¥880
YT-70RTRA Lw R / YT-70RTBA JS5wv&

TSARSA )=V
SCREW DRIVER(SMALL)
YT-DP1W D—0AUVF #1TS5ARSAI)\— ¥1320

YT—CS1AJ\HJ= 160mm ¥1760
YT—CS2A HifR/\ = ¥1760

MT4—U—~<—
BODY REAMER
YOKOMOL—ovJY—)b RF4U—<— ¥2310
YT-BRRA Lw K/ YT-BRBA J5vo

~& |

B s Al
QUICK DRYING GLUE
CS—SGEXA Bifgfi&#] ¥924

= = T

SIFNIF —v)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE

FYNIAOTLWSHIE
TOOLS (INCLUDED)

orr | |

=2\ UF
TURNBUCKLE
WRENCH

HREZTDICREBEIBDRICA S ANZEULoHOSIRL. SRS DIEEICHE> THEE(CHI EIFTTELY,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



<5 _3 . RS-301
1 XLV v—DEILT H2YHY  RF
/Sus-mount RF

Main chassis assembly RO
RS-202P No hole side.

NIWoSVo KRB
Bellcrank post

A
[:@&—v?ﬁmjam—w] L

. Q
Parts used on this page ﬁ
RS-002P =

XAV v =Y
Main chassis

ALV v — X1
Main chassis

KR #1 ORBE
Bag #1 Contents

ZC-F38A
M3x8 S ER
FHS Screw

S

' RS-202P
N NIWISVT RA K X2
i; Bellcrank post

I 423wk RFX1 ZC-F38A

Sus-mount RF M3x8 HSEZ
FHS Screw
ZC-F38A
M3x8 HSER X4
FHS Screw
2 ALYV r—YDEINT, DIE - N
Main chassis assembly BRI, REIICEDES ICBRDHFTTEL,

Please install so that both grooves are on the inside.

(COR—ITERT /I (—Y
Parts used on this page

R #2 ODRE
Bag #2 Contents

B (TER
Pay attention to

RS-302 - .
JULIAY R AX2 JNILoAY RBX2 JOLEA~AY KA the direction of
Bulkhead A Bulkhead B Bulkhead A the part.
ZC-F38A \ \
M3x8 HSEX X8
FHS Screw

ey Il
!|l,ll\l"\[l|‘/“k\,jp

RS-302 RS-302 S8
R IR . :
I-‘S—-‘aﬁ—y latf:r;tion to Bulkheafj B .|I|l’ Jl‘—

the direction of

Lo~y R A
Bulkhead A

////«—)—\\ N P E
@\ ZC-F38A ZC-F38A
| — M3x8 S EX M3x8 S EX
FHS Screw FHS Screw



3. FYFTDHEILT

Gear diff assembly

Parts used on this page

CS-BGA
TSy OTUR X1
Black grease

[CGJ&—D“‘GEETQ“ZD/(’—W]

R’ #3 ODRE
Bag #3 Contents

RS-503GH
FIU—2R X2
Diff case

FIT—U— X2
Diff pulley

RS-501GA
RSATHhvT X4
Drive cup

©)

RS-500GM
»5xp8x0.1mm ¥ L X4
Shim

RS-500GM
®5xp 11x0.2mm ¥ L X4

ol

RS-500GM
¢50UVT & X4
0O-ring thin

C——3o
RS-500GM
EY x4

Pin

RS-500GM
¢50UVT E X4
O-ring thick

RS-500GM
¢2750UVT x2
O-ring

RS-503GP
ANILFF (L) X4
Bevel gear (L)

RS-503GP
ARNJLFF (8)X8
Bevel gear (S)

,Q,

S

7"

Z2-500GM3A RS-501GG
JOREY X2 AR k x2
Cross pin Gasket

®

RS-BTC
NIbh Frvay AL X4
Belt tension cam

O

BB-1510A
10x15 RFPUVT x4
Bearing

¥

ZC-F28TPHA
M2x8 55 v EVIER X8
FH Tapping Screw

@Diff pulley®
RS-501GA
S-501 RS-500GM
RSATHyT 950UVI B
Drive cup RS-500GM O-ring thick
p50UVT &
O-ring thin

RS-500GM
®5xd8x0.1mm ¥ Ln
Shim

RS-503GH— \$

FIT—U—
Diff pulley

RS-500GM
®5x¢ 11x0.2mm ¥ L

Shim
I

RS-500GM
(=%
Pin

EVEICIEDRAD
Attach to the pin
groove.

<

@®Diff case®
RS-501GA
E51Iny7 ASS000M
Drive cup ®50UVTF
O-ring thin RS-500GM

@5x 11x0.2mm ¥ L
\@ Shim
\@ RS-500GM
e 050UV B
RS-500GM O-ring thick
@®5x@8x0.Tmm ¥ Ly
Shim o
RS-503GH
FIT—2R
Diff case

O )

EYREEVBOMBEEDET |
EVERDMIFTIIEEN,

Install the pin by aligning the
pin hole with the pin groove.

RS-500GM
=9
Pin

EVEBICIROHAD
Attach to the pin
groove.

K—p B ——Rs-503GP
ANIVFF (L)
Bevel gear (L)

RS-503GP
\ ~NJLFF (S)
RS-503GP TS v oI &, Bevel gear (S)
RRILER (L) (FL—8Bm)
Bevel gear (L) Apply black grease.
(Gray parts)
Z2-500GM3A
J0ZEY
Cross pin
ZC-F28TPHA
M2x8 S5 wEVIER e
; ANJLFF (S)
FH T Si
apping Screw Bevel gear (S) RS-503GP
ANIVFF (8)

H—ICLHRAD,
Tighten evenly.

Diff pulley

RS-501GG
ATy b
Gasket

T~RS-500GM
$27500Uv5
O-ring

Bevel gear (S)

EVEICIFDAD
Attach to the pin
groove.

RS-BTC

NIV Frvay Al

Belt tension cam BB-1510A

10x15 X7 UV T
Bearing

FIT—2

2ty MEDET,
Assemble 2 Sets

)

Diff case

)

RS-BTC
Nk Frvay AL
Belt tension cam



4. RS54 T—U—0DHEIIT

Drive pulley assembly

(CO~R—ITERT 2/~
| Parts used on this page

CS-BGA
ISy ITUR X1
Black grease

% #4 ORBE
Bag #4 Contents

RS-630
JOVhk J—U—X1
Front pulley

RS-630
Uy J—U—x1
Rear pulley

RS-SG4886
ZI\—F+ 86T X1
Spur gear

RS-302M2
E—5—-Tb—h X1
Motor plate

RS-003R2
70V K7 vI\— FyF HR—k X1
Front upper deck support

RS-003R2
UY7v)(— FvF giR—k X1
Rear upper deck support

( »

RS-351L

RSATNU K X1

Drive belt
RS-644R2
XAV vy Th X1
Main shaft

RS-644R2

NV hET—U—[SBELTHSEO[HIFET, RS-351L
Pass the belt through pulley and then RS54 TNV~
attach it. Drive belt
RS-003R2
Uv7vI\— FvF K-k
BB-85-4A Rear upper deck support
5x8 X7 UV
Bearing
RS-644R2 /
XAV TR A
Main shaft @ N4/
NN 24
NAY% 7 ZC-BH312A
~ B ‘ M3x12 Ry R
RS-630
JOYhk J—U—
Front pulley ZC-FT35
I\

RS-SG4886 X

M3x5 75w b

~v R

BHS Screw

5x8 XFP UV
Bearing

RS-003R2
70V b7 y\—= FyF BiRk—h
Front upper deck support

\ZC-BHSB—A

ZIN—F+1 86T RS-644R2 o 30212
Spur gear ALY v TN DTy v— - ¢ -
S 4 Main shaft washer E—45—-TJU—h M3x8 & U~y R
Motor plate BHS Screw

M3x6 Ry Ay R
BHS Screw

XAV Vv Th Tyyv— X1
Main shaft washer

O

BD-BTCSA
FITR—)L X2

@®Rear side@®

Diff ball

(N800

ISvoTURER
Apply black grease.

BD-BTCSA
ALRATUVYT X2
Cam spring

BB-85-4A
5x8 X7 UVT x2
Bearing

B

ZC-FT35
M3x5 75w hAw R X4
FTHS Screw

g

ZC-BH36-A
M3x6 MF Ay R X2
BHS Screw

g

ZC-BH38-A
M3x8 IR&Z AW Kk X2
BHS Screw

|

ZC-BH312A
M3x12 RNy R X1
BHS Screw

|:| BD-BTCSA

NDLRTYUV T
Cam spring

BD-BTCSA
7 7iR—Ib
Diff ball

v 77
Gear diff

NIV RZEBLTHSIOMIFET,
Pass the belt through it and
then attach it.

NIbk TV a3y ALOEEITER,
EARUAEICLTTEL,

Pay attention to the direction of the belt
tension cam.

Please put them in the same position on
both sides.




5. ¥V T ORTF
Gear diff installation I\ZACaxB 1H03,1ﬁ%Ay'\-y h“
S BHS Screw

@Rear side®

RS-302C
U LIy R FvvT
Rear bulkhead cap

@®Front side® | Rk Fvvay hrom=cEE.
| EERGEEIC LTS,

Pay attention to the direction of the belt

IS5vooy &M h
BD-BTCSA tension cam.
Apply black grease. O_,O>7‘-'7/T'\'—Jl/ / Please put them in the same position on both
BD-BTCSA I Diff ball sides.
HNLRTY ‘/7"? " :
Cam spring g T '?\85?(571"_\)[/ .

Drive belt

L Fv 72
Gear diff

CONR—ITHEAT B/ (-]
Parts used on this page |

CS-BGA ANV NEELTHSERD I ET,
ISy ITUR X1 Pass the belt through it and
Black grease then attach it.
R’ #4 DR
Bag #4 Contents

%
RS-302C g
0V K~ IULIAY R
Front bulkhead cap
ZC-BH310A
M3x10 RY Ay R
BHS Screw

RS-302C
0V K JINULIAY R
FrvJ

Front bulkhead cap | D

RS-301
YAXYIV K FR N
Sus-mount FR

BAIYIY k FRX1
Sus-mount FR

D

RS-351L
RSATNIU K X1
Drive belt

O (V580
BD-BTCSA BD-BTCSA
FTIR=IL X2 ALATUVYT X2
Diff ball Cam spring

S

ZC-F38A
M3x8 HSEX X2
FHS Screw

(o

ZC-BH310A
M3x10 iR&Z A K X8
BHS Screw

ZC-F38A
M3x8 S ER

FHS Screw

TR

No hole side. g




6.RIWISVT , Y—IRDILT

Bell crank,Servo assembly

R=ILIYV RFvvT

CDOR—=ITERTD/I\—Y
Parts used on this page

CS-BGA
TSvIIUR X1
Black grease

% #5 DAB
Bag #5 Contents

B9-207A

R—ILIV RFr v (S) X2
Ball end cap (S)

=

B9-207A
R—ILIV RF*vv T X4
Ball end cap

CIgmT

SD-TB25A
256mm F—/)\w )b X1
25mm turnbuckle

2ty MEDET,
Assemble 2 Sets .

SD-TB39A
39mm - )\w I
39mm Turnbuckle

y—I\vI)b
Turnbuckle

B9-207A
K=V RFvvT
Ball end cap

R—ILIY RFvv T (S)
Ball end cap (S)

DNCi=aa=: =
L7 [T [ T]
] FRIDERIICEODTVET .

One side of the turnbuckle is

reverse threaded. B9-207A / 26.5mm B9-207A
R—ILIY RFvv T I—ILVIV RFvvT
Ball end cap Ball end cap
1ty MEDZET,

SD-TB25A
\ Assemble 1 Set. S5mm 5— Ity )b

25mm Turnbuckle

=0}

@E

B9-207A
13mm R—ILIY RFvv T (S)
\ Ball end cap (S)

EAT Y —RICKDRTHAERNUETT,
Length tuning is required by the servo to be used.

B8-206SHA
Ov RIVRKR=)LS
Rod end ball S

(I I

SD-TB39A
39mm ¥—2/\wI)L X2
39mm turnbuckle

RS-202 RS-202
NIVOSUO R X1 NIVoSUo L X1
Bell crank Bell crank

7\ HOTEII,

Do not overtighten.
BB-85-4A ZC-BH36-A
5x8 AP UVY x4 M3xB KT A v
Bearing BHS Screw
Q) BHBIFT
4 ADTVET,
& \ 3 different
\) types

@ included.
B9-204A RS-003R2
HY—iRik—> X3 P—R IOk X1
Servo horn Servo mount
—
BD-414C

FUIEY A5— X2
King pin collar

it

ZC-N3LA
M3 F/0> Oy Fv b X1
M3 Nylon lock nut

@nm

B8-206SHA
Ov RIYV RR=)L S X4
Rod end ball S

ZC-S37A

$3xp7x0.56mMm T v v—
X3

Washer

(Jomy

ZC-BH36-A
M3x6 RF U\ K X4
BHS Screw

(g

ZC-BH38-A
M3x8 IREZ AW K X1
BHS Screw

(@i

ZC-BH310A
M3x10 IR A K X2
BHS Screw

(oo

ZC-BH315A
M3x15 iRZUAwY K X1
BHS Screw

wvy—-UVo
Center link

WHTEEL
Do not overtighten.

ZC-BH310A

M3x10 RF Ay R
4 BHS Screw

BD-414C é ﬁ

FUIEY Ah5—

King pin collar \l IS5y oI URBH
Apply black grease.

BB-85-4A
5x8 X7 UG

RS-202 Bearing
NIVoSVU R
Bell crank ™\

7
o

=)

BEITER

_ A& RsS-202
(I;’.ay E.](Ttentﬁ%to th;a @ //\“}bbiyﬁ L
irection of the part. Bell crank

BB-85-4A
5x8 X7 UV
Bearing

AN

(
\\\t
>
Ay
ZED | X—H— ZC-S37A ZC-BH315A .
Mark Manufacturer @ 3xp7x0.5mm I v — M3x15 Ry Ay K
F AN Washer BHS Screw
Futaba \
H INTYvo
Hitec
sk | B¥T/KO/R ZC-BH36-A /
Sanwa/KO/JR M3xB KAy R
BHS Screw

MABOY—RR—2ICFZIEIDA > TVET,
ERATIA—N—[CEDETHREUTEL,
The included servo horns are marked
with a letter designating servo
compatibility.

//
XS? P
Select the servo horn matching the @

servo being used.

2
B8-206SHA 0
Oy RIY RR—)L S —
Rod end ball S {s
BUZN

g

ZC-BH38-A B9-204A
M3x8 IRy Iy R — Y—iRik—>
BHS Screw Servo horn

2!

A
@ \zc-ssn

N Rs-003R2
J—RIOU bk
Servo mount

BIERCHARTEL,
Sold separately.
H—ik
Servo

@3xp7x0.5mm Ty v—
Washer

ZC-N3LA
M3 F«/0Or Ovo Fvh
M3 Nylon lock nut
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shown in the drawing, then install the

servos and rear sidebar.

BDERICFEICTOY M A R N—ZBUST
THhSY—IREYPYA R N—ZEFFT

First install the front sidebar as
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M3x8 S ER
FHS Screw
Ny R
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9. Y3y o yI—OHIHT

Shock tower installation K—ILIY RFvvT 2ty MEDET, SD-TB30A
Ball end cap Assemble 2 Sets . 30mm &—>/\v )L
—— - BRI TONET. 30mm Turnbuckle
L@’\—‘Jfﬁﬁﬁjé/ \—“J] One side of the turnbuckle is
| Parts used on this page reverse threaded. @ QS EH w T3y L]

B \
B9-207A / 16mm B9-207A
o 27 OB \ Barenicho 7 Salend cao
ag #7/ -omtents \_ 5=t

/ Turnbuckle
R e \ 2ty MEDZET, SD-TB30A
RS-01 732 e Assemble 2 Sets . 30mm 5—INy I
JO0Yhk vavy 70— X1 Ball end cap 30mm Turnbuckle

Front shock tower
@@zm A = i
B9-207A / 15mm B9-207A
R=ILIY RFvv T R—=ILIV RFvv T
Ball end cap Ball end cap

RS-017R2
Uv Yavy 50— X1
Rear shock tower

@ @Front side® C

B9-207A (&8DIAL
R—ILIY R¥ vy T X8 Putin.

Ball end cap
[j:m:[] B8-206SHA %

B8-206SHA Oy RIVRKR—=ILS
Ov RIY RR—IL S X4 HRBERICRDHIFT, Rod end ball S
Rod end ball S Install the right side in the

same manner.
I —

SD-TB30A
30mm &—V\w )L X4
30mm turnbuckle

RS-017R2

JOVhk Yavo 59—
Front shock tower
ZC-F310A

M3x10 BSER x4
FHS Screw

ZC-F310A
M3x10 S ER
FHS Screw

Install the right side in the
same manner.

LE@'JEE%ICHRDNU%‘L J

RS-017R2
Uy vavo 59—
- Rear shock tower
RS im ‘)g'ék
Z2) '__"__/ >\\\
<7 7 > o) I ’ . l. *‘\’0/
2 \
i)\

L=
P
2 ‘ -

M3x10 BSER
m FHS Screw



10. \TF++UFPDHEIT

Hub Carrier Assembly

[co~—vTERTB/(—Y
Parts used on this page

R #8 DRE
Bag #8 Contents

E:[::jﬂi:::::::j?

RS-010
AZN—=YILY+ T b (45.5mm) X4
Universal shaft

B9-415SA
RAFF7UVT IOV X2
Steering block

B12-413
70V AFFZYVINTFv U7 (L)X
Front steering hub carrier

B12-413
0V AF7YVINTFv U7 (R)X1
Front steering hub carrier

B9-415RA
Uv N\THEvUT X2
Rear hub carrier

(>
§ .,0/|

©
RS-500DP
JaqvhJOFo5— X4
Joint protector

S

B9-414CSA
FUIEVAS— () X2
King pin collar (S)

B9-414CLA
FUIEVHS— (L) X2
King pin collar (L)

©l

ZC-A3620BA
2mm PV AR—H— - B X2
2mm Aluminum spacer - black

OF—>

B9-414BA
FUITEVR—IL X2
King pin ball

@)

B8-206MHA
Ov RIYV RKR—=ILM X4
Rod end ball M

O]

BB-105-2A
BEx10 RFPUVT X8
Bearing

(oo

ZC-BH310A
M3x10 iR R X2
BHS Screw

( )
i R AIBMFRICHEIITE T,
®Front side® E6E 1 2y MEDET, (Assemble each side in the same manner)
Assenble one set for each side.
S B12-413
N Ly G IOV RFPUVINTELUT R)
\ @ \ joizlnt [;otectojr— Front steering hub carrier
RS-010
A=YV + T b (45.5mm)
Universal shaft
B9-415SA
AFFUvIIOvy
Steering block
BB-105-2A
BX1I0RXFPUYT —
Bearing
B8-206MHA
Ov RIY RKR—=)L M
Rod end ball M
BB-105-2A
5x10 X7 UVT
Bearing
e \ 4

Do not overtighten.

ZC-A3620BA
2mm Z)VEAR—Y— - B
Aluminum spacer - black

DT EEL,

Do not overtlghten.\ﬂ

/
ZC-BH310A
M3x10 RY Y R

B9-414BA
FUITEVR—IU~_
King pin ball

ATFFPUVINTFvUTICIEEGSHD,

The steering hub carriers are different left and right.
B12-413

JO0Yhk AFPUVY N\NTFvUT (L)

Front steering hub carrier

B9-414CSA
FVIEUNS— (S)
__~King pin collar (8)

BHS Screw King pin collar (L)
@Rear side® 2ty MEDET,
Assemble 2 Sets .

RS-500DP
JaqvhIJOrFoy—

/ Joint protector

[#Iﬂ

\ RS-010

AZI\—YI)LY v T b (45.5mm)
Universal shaft
B8-206MHA

Ov RIYRK—IL M
/Rod end ball M

B9-415RA
Uy N\TFvU7
Rear hub carrier

BB-105-2A
5x10 X7 U
Bearing



11. A7 —LDEIIT @Front side@®

20V M\TE+ U7 (L)

/Front hub carrier (L)

Suspension arm assembly
[ ) <% = G
COR—I TS B~ R fr
|_Parts used on this page ) ZC-SS48A s U:‘\\/‘Il-%
M4x8 v hZRZ U 1— SN
— Set screw ] N
R#DORE \ N ,/;‘J
] S N\ ' = \Q
\/ Y= > 7

B10-008FA
J0Yb60O7 YRA7—4L (L)
Front lower suspension arm

— =

B10-008FA I ZC-SS34A
M3x4 £y hZXTU1—

7OV~ O7 YAP—L (R) X1 [ — A
(R RIBXHTHELCE T o ) Set screw
_ ) Assemble each side in the same manner . EyEBLTHSEbAITED .
" N a

B10-008FA
J0vh0O7 YRA7—L4L (L) X1
Front lower suspension arm

B9-009AFA
JOY bk PO5—H9RT7—LEY
Front outer suspension arm pin

JOY M\JF+v U7 (R) 8/lnsert the pin and then install it.
Front hub carrier (R)

U O7 YR7—L4L (L) X1
Rear lower suspension arm

B9-008RA
Uy O7 9RA7—4 R) X1
Rear lower suspension arm

C_TT 1

B9-009AFA
70V b 795—9A7—LEY X2
Front outer suspension arm pin SOvkO7 927—14 (R)

n:l:l:l LFront lower suspension arm

B9-009ARA

UY PO5—YRT7—LEY X2
Rear outer suspension arm pin .Rear Side.

ZC-SS34A
M3x4 &y hZXIUa1— X4

Set screw
Z(C-SS48A

IV M4x8 £ h2&U 21—

ZC-SS48A Set screw

M4x8 v hAIUa1— X4
Set screw
(ol 1 1o
1.3mm y

B9-008RA /

U+ O7 BA7—L4 (L)
Rear lower suspension arm

ZC-SS34A

M3x4 £y hZXIUa1—
Set screw

) B9-009ARA
R AI&MFRCHITET . Uy 795—YR7—1L e
Assemble each side in the same manner . Rear outer suspension arm

pin
\% EYEBLTHEROMIET.
Insert the pin and then install it.

B9-008RA
U+t 07 92X7—L4L (R)
LRear lower suspension arm




12. Y27 — LOEH(F

Suspension arm installation

@Front side@®

Install the right side in the
same manner.

[Efaumm:mmﬁm

RS-301
PYIAYOY bk FF
Sus-mount FF

BD-O09BRA

ZC-F38A

BD-301BA

@3 YRT7—L EV R—)L
Sus-arm pin ball

FHS Screw

(COR—ITHRATZ/(—Y)
| Parts used on this page )

R’ #9 ORE
Bag #9 Contents

@]

B10-008FA

RS4 THy T ICEROIAD.
Put into the drive cup.

) k! /
i 1
UV AVF—9R7—L EY S
Rear inner sus-arm pin
=]
<
/l

%’twj

Zorsen L@

Drive Cup

BD-301BA
O3 YRT7—L EV K=
Sus-arm pin ball

B10-008FA
F—=LAR—Y—
Arm spacer

ARIBERICRDMITET,
Install the right side in the same manner.

RS54 THw TCTERDIAD [
Put into the drive cup. N

i~
v A

P—LAR—Y— X4
Arm spacer

O]

B9-008RA (
P—LAR—Y— X4 l
Arm spacer

BAIYIU bk FFX1
Sus-mount FF

BANYI Y~ RRX1
Sus-mount RR

BD-O09BRA
UV AVF—BR7—L EY X4

BD-301BA
¢3UYRT7—L EV K=
Sus-arm pin ball

Rear inner sus-arm pin

(DO

BD-301BA
@3 YR7—L EV R—IL X8
Sus-arm pin ball

S

ZC-F38A

M3x8 HSEX X4
FHS Screw =
IS/
2
ARIBERICEDFITE T, .I§
Install the right side in the same manner. S ‘§,..

0~/

RSATHvTIC

RS4THY TICEHROAL.
Put into the drive cup.

)

HRDIAD,
Put into the drive cup.

Q
R/

1l
(

BD—OOQBRA/

Rear inner sus-arm pin

@
()

N

RSATHhyT

UV AVF—YR7—L EY

6 HRIBERICIDMITET,
Install the right side in the
same manner.

HYAYI Y~ RR
Sus-mount RR

N ZCF3BA
V%

B9-008RA
P—=LAN—Y—
Arm spacer

BD-301BA
P93 PRT—L EV K=
Sus-arm pin ball
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Front&Rear shock assembly

(CoR—ITERTZ/(—Y
| Parts used on this page

]

YS-450B
2avIFA)L #450 X1
Shock oil

K[H#E10DAT
Bag #10 Contents

Shock shaft

ZC-410A
EU>YZJ - 2mm X8
E-ring

RS-848
YavIIyUIH— x4
Shock cylinder

YS-S4AJMA
OUVIFvvT X4
O-ring cap

(9]
=y
o
2
P
[oie}
c
a
(0]

——

YS-7SA
0 UVY (P3)X4
O-ring

9

< lw)
o o}
: R E
) o
|
S 3

\ll
w
N
)
H
<+
N
d
\+
N
-
X
IN

Shock cap nut

Yavd Fvv T IVR X4
Shock cap end

<
@
[3)
©
g@
>

ATV THYT X4
Spring cup

<
@
uy]
[9]
9]
]

\ll
w
&
\\J
N
q

U s x4
Shock spring S

2

YZ-205L
Ov RIV RKR—=)L X4
Rod end ball

YS-SSMA

\@[.\@) T
ERT

~~~Rs.s55

4ty MEDZET,
Assemble 4 Sets .

ZC-410A
EUYY - 2mm
E-ring

'®\\@ YS-S4AJIMA

&(‘le Adjust nut

VENAA AN
Shock shaft

RS-S48
o vavovyvs—
Shock cylinder
\
]

TIvANF Yk

»

%

O UV FICFX=ZEDIFIEL
KOER

Try not to scratch the
o-ring.

||
[ 11

9mm
YS-7SA J}
8I'Jy7“(P3) | B12-56
-ring -
— VERZESAN
Q YS-SOMA Shock end l @
I __—yrIhAR
@ Shaft guide
MR N Yoy T MESURRYFETONH.
YS-S4AJMA Pay attention to the Y3y IITY REFHHTTEL,
QUYIF vy T~ @ direction of the part. Grasp the shock shaft with needle-nose
O-ring cap pliers or similar and tighten the shock
end.
YS-450B

YavIFx4)l #450
Shock Oil

OV EVET
FAIEAND,
Fill with oil

until it is full.

YS-8DMHA
FALVY TSI
Diaphragm

SuaZEHNTH S
\ A4V IS LATOE
BEERITHBE B,
) After removing any
air bubbles, cover
the mouth with a
diaphragm.

YS-S4CMA
Yavo FvvITFuh
Shock cap nut

vavy FvyvIT IVR

I T>ys-s6MA
Shock cap end

SHINAA)IF
FTAYYAETH
EWOTTFEL,
Wipe off any
overflowing oil
with a tissue,
etc.

YS-RSSS
Y3y ATUVI S
I Shock spring S

ATV G EFTHBRTVUYThY T=
BfFHFTTEL,

Raise the spring and then install the
spring cup.

YS-SSMA
ATIUVThyT
Spring cup

YZ-205L
Ov RIY RKR—IL
Rod end ball



14. 70V & UV Y3 v IDESIF

Front&Rear shock installation

ZC-BH318A S
T M3x18 RF¥UAw R N
BHS Screw — sl

i RS-8B
.Front Slde. vavy FvvI FITI—

Shock cap adapter.

ZC-N3LA
M3 F«40O> OvY Fvb
M3 Nylon lock nut

ZC-BH315A
M3x156 Ry R
BHS Screw

ERGARICRD T ET. WAL > W
[Install the left side in the ‘)ii‘;%

same manner.

CDOR—ITERTD/I\—Y
| Parts used on this page

K[H#E10DAT
Bag #10 Contents

RS-8B
V3w FvvI PHTI— X4
Shock cap adapter

1§
ZC-N3LA

M3 /0> Oy Fv bk X4
M3 Nylon lock nut

(oo

ZC-BH315A
M3x15 iRZUAw R X4
BHS Screw

(o

ZC-BH318A
M3x18 RF Uy R X4
BHS Screw

RS-8B
v3avy FvvI FITI—
Shock cap adapter

M3x18 RNy R

@Rear side@®
ZC-BH318A / C

ZC-N3LA
M3 F«40> 0Ovo Fvb
M3 Nylon lock nut

ERBERRICERDMIERT,
Install the left side in the
same manner.

N
ZC-BH315A
M3x15 Ry Ay R
BHS Screw

15. I\ I\—DH{F1F

Bumper installation

B9-001A /

707k I\VIK—
Front bumper

B9-016A
70V bk RF 4 R
Front body post

OOOOOOQQQOOOOO()

Q000000 )QQQOOO()

(CDOR—ITERT BI—Y
| Parts used on this page

K#11 OAB
Bag #11 Contents

B9-001A
70V K~ IXVIN—= X1
Front bumper

B9-016A
70V bk RT 1 KX X2
Front body post

[y /@ L Fe {

ZC-F38A ZC-F38A ZC-F38A
M3x8 HSEX X4 M3x8 BSEZX —/ M3x8 S EX
FHS Screw FHS Screw FHS Screw




16. )XV I\—, K5 ¢ KRR bOEYFIF

Bumper,Body post installation
@®Front side@®

B9-001FA
7OV kK Tx—L IXVI\—
Front foam bumper

\I

CDN—IJTERT DI\
| Parts used on this page

]

K#11 ORE

Bag #11 Contents @SN

98 A PN
QIR

B9-001FA HS AN | Q NS

IOV R Ta—L X)— X1 o?\“QF—~ D

Front foam bumper g /’/\\__ ) §

A R

GO NS LQ/IT

\@ ®/ &_f/[‘ \

B9-001A =)\

70k R\VIK— TL—R X1 N \‘

Front bumper brace 'l‘___l'

& N

&

B9-016A
KT« KA~ ¥—vY— X4
Body post seesaw

B9-016A
U RF ¢ KA~ X2
Rear body post

ZC-F315A
M3x15 B3SER
FHS Screw

B9-001A

JOV bk JXV)IN—
=

Front bumper
brace

fﬁﬁﬂﬁlﬂﬁltﬂibﬁl?i?o

B9-016A
KT« KA Y—vY—
Body post seesaw

)

Install the right side in
the same manner.

S5
o

IS 1 ﬁ\\“'

i N ,.'/;’3\\,
| M RS

RC-31 SMA/%
I-REY

RC-313MA H
J-REY X8 @®Rear side®
Hood pin
[mmm HHCERICRDHIET.
Install the right side in
ZC-F38A o the same manner.
M3x8 HSERX X2 g
FHS Screw
o T—B9-016A
g U R7 0 R+
° Rear body post
ZC-F315A g
M3x15 BSER X2 o
FHS Screw A

@‘
&

I 7mm

JU—DEBR=EAY b
ULTLEEL,
Please remove the
gray shaded area.

ZC-F38A
M3x8 S ER
FHS Screw

ARIBERICIDMITET,
Install the right side in
the same manner.

Hood pin

B9-016A
AT« KA~ ¥—v—
Body post seesaw

oSN~

\

@

y

o

RC-313MA
J—REY
Hood pin

/)
( cocccoscons

S WA
o

//94!1%%!,
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Battery holder installation

RS-118-1
Ny FU—Tb—hk FrvT
Battery plate cap

ZC-SS316
_——M3x16 v hRAIU 21—

Set screw

|
2C-SS316 /D

M3x16 v hXIU1—

Set screw

RS-1181—
Ny FU—RILE—
Battery holder

RS-118-1 SO .
N Ny FU—=R)LT—

NyFU—=Tb—hkL

Battery plate Battery holder

- ZC-F38A
M3x8 BSEX
FHS Screw

RS-118-1
NyFYU—TJL—hK S
Battery plate

| DEE N E WAL |
Short size battery

CDR—ITHERTD/I\—Y
| Parts used on this page

K #12 DAB
Bag #12 Contents

Ny FU—RILT— X2
Battery holder

RS-118-1
NyFU—=Tb—hk FvvT X2
Battery plate cap

RS IBEZEZ 2 ETYI— MMy FU—
ZEEHTEET.

Short size battery can be installed by changing g
g the installation position.

© [®)

RS-118-1

NwFU—FU—hkL X1 ZC-SS33A

Battery plate M3x3 v hRIU 21—

(O O) Set screw

8-1
INyFU—=TL—hk 8 X1
Battery plate
[ ]

ZR-200GA
FPUTFHINAT X1
Antenna tube

]

FAK FvvT X1

Dust cap * '

7C-SS33A J/\ )

M3x3 v hRIUa1— X1 FANFrw T
Set screw Dust cap
ZC-SS316

M3x16 v hRATZU 21— X2 ZR-200GA
Set screw TITFINAT
|[: Antenna tube
ZC-F38A

M3x8 HSER x4
FHS Screw




18. E—4%—0DE(IF

Motor installatio

CDOR—ITHERTD/I\—Y
Parts used on this page

R#13DAT
Bag #13 Contents

%

BM-4830A
EZF>Y F¥ 30T X1
Pinion gear

i

ZC-SS33A
M3x3 v hXIUa1— X1
Set screw

(oo

ZC-BH38-A
M3x8 MF AW R X2
BHS Screw

ITSYVR E—H—
Brushless motor

BIRCHETEL,
Sold separately.

e
wZC—BHBB

RIEFEE(C, M3x8 & UA\w R
Lightly tighten. BHS Screw

EZFVFVPOROMFEE—F—Y+T D" DAY K TNTLSHHIC
Ty PRIV 1—-HHDER. Loh D EMHIAALTTE L,

Install the pinion so that the set screw is tightened onto the flat
portion of the motor shaft.

FOUE

ZC-SS33A
M3x3 v hRAIU 21—

Set screw

BM-4830A
EZF Y v 30T
Pinion gear

EZFUFVPEE—Y—ICBD I, RNN—FPOMBICESLSICEZFVFVDiiEE
BOETE—F—TIY MIEDFFTTFEL,

After attaching the pinion gear to the motor, align the pinion gear so that it
matches the position of the spur gear, and then attach it to the center mount.

Nw IS5y a3 URENHRDIZEICERE LU TTEL,
(FABEARRF /A ARUFVHEDORERAICEDFT, )

Adjust the gear mesh to allow a very small gap between the teeth of the pinion
and spur gear.

(Improper adjustment of the pinion and spur gear may result in damage to the
gears.)

=1L

Ny oSvyaraGbEBRIIAY REZ (FUL—) 2KXERFHDOLET,
Adjust the motor position so that the gears mesh correctly and
tighten the two button head screws(Gray) to secure the motor.

19. 54 Y DI T

Tires Assembly

FAVICAVF—ARYIZERUIAG TP DY TZEIRAIVDBICIEDHIAHET o
Place the insert into the tire,and tire onto the wheel.

FAV A VF—=ZARYI, iR —JVIFBIRTARTEL,
Tires and inserts,wheels sold separately.

54v

Tire
—
d
N
AUF =KD -
Insert Wheel

FA VDY A RZEHL D, KA L EDRRICERIBEERIZR LiAHG. @A Rz
BELEI,

Pull the sidewall of the tire slightly away from the rim and apply CA
(Cyanoacrylate) glue in between the tire bead and rim.

Make sure that the bead settles onto the rim properly after each
application.

Slowly work your way around the tire.

BiREEH
CA glue

BECHETEL,
Sold separately.



20. ¥ 1 Y OEUYS(F

RIS WIRCHEIITE T N
Tires installatio

Assemble each side in the same manner. AJ
— a

} @®Rear side®
S

/\
25 ©)
EVBICIFSHIAT,
A" Attach to the pin

groove.

@Front side®

il s

CDOR—ITHERTD
JN—wY
Parts used on this
page

,@gﬁ\

— NS -
B 25’#?3%? th t N E \QJ/% RS-011 ;
ag ontents S N EHBICIEHAT. AT
"‘o (;‘, A" Attach to the pin /Wheel hub
\’\\ r’ groove. o

WL — I
l ' \a ,\3” N
RS-01TH == &,
AT x4 ®/ \
Wheel hub /

SDO11A

AT EY
I spo11ia Wheel hub pin
SD-OT1A RAWNT B

RAIWINT EV X4 Wheel hub pin
Wheel hub pin

, . RS-011H @ SD-011A @
AN @] R INT \ M4 OvoFv k
Wheel hub Lock nut
SD011A SDO11A // X\\& )
M4 Ow5Fw k X4 M4 OvoFw b~ ~~—— WHITERL, =
Lock nut Lock nut \_/ Do not overtighten. N —

21.ZE %, AE—FRIY bFO—5—0DHFF  =Ew 2c—ravrO—5— (BESAETEL.)
Rece|ver Speed controller Insta"atlo Receiver and speed controller.(Sold separately.)

[: DR—ITERT D) \"—‘y]

Parts used on this page ‘;ﬁtg‘;“
Cut to size.
ZC-203BA
— ZC-203BA
mET—7 X2 = —
Double sided tape E;Ed;egdedtape f@%@y\
e
3l y“
€ T
{ )
%N/ /\) 4 v
&, -0
)/"/\\‘)-’-‘@%"\
R 1] P
~ | Sy
Fyhx Fu EE
EZFY Fv
Pini 20T | 21T | 22T | 23T | 24T | 25T | 26T | 27T | 28T | 29T | 30T | 31T | 32T | 33T | 34T
Inion gear
Fvtt
Gear Ratio 8.6 |8.19(7.81(747|7.16|6.88|6.61|6.37|6.14|5.93|56.73|5.54 |5.37|5.21 |5.05
+ Z)\—F+ :86T
Spur gear
- R547J J—U—:20T / 57 J—U—:40T KSAT F—1)
Drive pulley Diff pulley . N i
- RFELL 2.0 (40T/207T) _— A Drive pulley
Secondary reduction ratio g Spur gear

Diff pulley



RS2.0 Exploded View

RS-SSSS

RS-BTC

Q EB-15.08 ZG-BH315A
O RS-501GA W\
%éb RS-500GM
©
O, &

RS-503GH

Q,
ZC-F28TPHA
S e

RS-501GG
e

RC-313MA RS-500GM

B9-016A

ZC-F315A <ﬁ =
(= ﬁ
..\ S "i

B9-207A /%

e g BB-85-4A
BD-414C g ﬁ | 9¥

ZC-BH318A

% B9-207A

% SD-TB30A
/—
B9-207A
S
B8-206SHA
= % ﬁ ZC-BH310A
§zc-BH31 8A ﬁ ﬁ B9-207A
< ﬁ’ SD-TB30A
B9-207A

S8
W\ZC-BHB 15A

RS-503GP

RS-500GM

RS-503GH

RS-501GA

BB-1510A
O _ =
{ RS-BTC
B9-207A
% SD-TB25A
B8-206SHA %/—
% %/w ZR-200GA
ZC-BH310A ﬁ ﬁ ZC-BH36-A ZC-SS33A

RS-003R2

. 4 RS-202 AN
£C-F3BA RS ZC-F38A I>
g SD-TB39A X N@ &3
v BB.g54A  ZC-S87A £)
B9-207A / eﬁi 4 -
RS-011H \B8-2065HA 2C-BH3BA ZG-BH315A
BB-105-2A = D
’ ' / B9-414CSA SD-TB39A W AS-202P B8-206SHA  \ P 9
-/ o
B9-415SA
SD-011A 8 /& % 8 oy
3 /w B9-207A g o
[T \Seﬂ
J‘ ZC-A3620BA ZC-F38A = JSETA
B9-414CLA g S zcBH3BA\ |
B9-414CLA ! ]
8 S B12-413 B9-204A \ZC-N3LA
QD ) ﬁ
BB-105-2A/ )
: RS-500DP
ZC-SS48A B8-206MHA| Y e
B10-008FA Q g BE- 10528
- \ - RS-010
. fs-5000P o BO-414BA
\ U zcss34a/ e
N ﬂ % ZC-5848A % ZC-A3620BA
! ;
ZC-BH310A v o gio4ia
B10-008FA %@ © g_),', fBea14ceh
_ \ q
o ¢ 08 B9-415SA
BD-009BRA ) N > e &
RS-301 BD-301BAl o / \ B8-206MHA
A = B10-008FA @ € BB-105-2A
v} 8 S
< B9-009AFA SD-011A
= (93] . ZC-5S34A _—
\ BD-009BRA o~
‘ B10-008FA )
' 89.4140LA w
ZC-BH310A
zcrasn/ —8 ~__SD-011A



RC-313MA

RS-118-1

ZC-BH318A
y’rﬁ ~
Bo2o7a &
SD-TBBO/%/
B8-206SHA B9-207A
BB-206SHA
B9-016A :
RS-302C p \BC-313MA
ﬁ ZC-BH310A g
: F YS-S4CMA
- \
YS-S6MA
sy
& vs-8DMHA
| YS-EDMHA
RS-S5S

D = ZC-410A
YS-SSMA
% RS-S48

YS-S4AJMA

o
@ YS-7SA
/—

" vys-S9MA
/—

YS-S4AJMA

YS-RSSS
RS-351L
RS-011H YS-SOMA
A B8-206MHA
sQ\‘?\ \
PRI " B12-S6
‘°?§?99>\95‘°\‘5‘5‘>‘>‘\, . D % 2 1eo0
e SD-011A -
Sk ] _ £ BB-105-2A
BB-10528/ . ( (777)
© o o RS-80eM2 2C-SS34A / Q{ (€ /M
BB-85-4A_~ @ ZC-BH38-A RS-500DP
RS-644R2 / / B9-415RA
i ® ;
G 7C-5548A
ZC-BH36-A/
ZC-SS33A % \_ZC-BH312A B9-008RA D

ZC-BH38-A \ ZC-BH38-A B9-009ARA \
N ]
Q Q M,

BD-301BA ZC-F38A§ ZI
T\

©
ZC-BH38-A B9-008RA
BD-O09BRA

§
BIa8308/ N
BM-4830A jomreiza BD.3018A oosasn 0 200D
0 N
@/ \ BD-009BRA =)
\BD-301BA o &
B9-009ARA B9-008RA

f B8-206MHA
RS-500DP o

7 B9-415RA
RS-010/ =
BB-105-2A/

BB-105-2A

I lye— RS-011H
Jo, o

ZC-SS34A_~ %%
SD-011A @




PARTS LIST

rookiesreeb RS 2.0

® B B 1S (B52) B12-4135P iR+ A7 75— TL—k 2MEN) ¥1650 % *
L,  BB206WHA P e = ¥770 @ @
28 B9-414BA FYIEVIR—IL (¢ 4.8/2 B )BD9 A) ¥440 @ @
© o B9-414CSA  FYHEVHS— (S/2 A )(BDO &) ¥330 @ @
E A S B9-414CLA  *YJEVAS— (L/2f8A )(BD9 A) ¥330 @ @
RSR-020 JI—F—2E— K RS2.0 Iy v—YF v k ¥21,780 i .
avorITV—=I\—
Y=Y RS-55SS BIIER Y3 v oty k(AN ¥2400 @
RS.002P P — Yas00 @ RS-SSC I DR N L Rl ERA AN ¥12,100 * *
RS-003R2  HilE& 7v/(—F v / H—KToV k ¥o00 @  YSRSSS F/RY3voATVIT S (A %N) ¥900 @
Rea0oME  FLEMT—5—TL—F veoo @ MS-SSL180  U=7PYawsRTUY (1.80/ \—F)L /2 &N) ¥1200 %
RS.302 o~y E A/B Y7700 e MS-SSL185  U=7¥awsXTUvY (1.85/hD4 k/2%FA) ¥1200 %
RS.302C SOvR/UT T~y FEvsT Y770 ® MS-SSL190  U=7¥awsRTUVY (1.90/ Ly K/2%A) ¥1200 %
BS-204A = eyt r— Y850 © ® MS-SSL195  U=7¥awsXTUvY (1.95/4TO—/2%A) ¥1200 %
ZR200GA S5 9T I @.ACH BEE ) Y220 © @ MSSSL200  U=7¥3yHRTUVY 200/ IN—/2FN) ¥1200 %
RS017R2  HIIE® F / R¥3awo 90—/ YA RI— ¥o00 e NS84 Y3vo K74 SABA) ¥800 @
B9-001A J0Y NT525 1 v 2IT)5— (BD9 ) ¥770 @ @  RS85S vavy YvIhS@FA) ¥300 @
B9-OOIFA 7OV R7z—LJ(V/5— (BDO ) ve60 @ @ o8B Yayo FpyI Kol (AEN) ¥400 @
B12.001F8 50~k 3D Jtorie Y420 % % YS-SBMA YayoEeyT/vaysTIE ¥1,100 @ @
B9.016A RZ <5 2w - GD9 ) Yiine e YS-SAAIMA ISR PYPANFY /O UV IF vy T ¥924 @ @
RC31BMA  MUAZX KF<YDY N I—REY (128A) ¥oc0 @ @ SS4CMA | EEEM Y3vS FryT Ty ¥748 @ ©
RS.118.1 Ry TU—S o ¥Yii00 e YS-SOMA BIIER 2T UV S Hy T/ ERARNY / Vv T R R ¥924 @ @
YS-8DMHA YUY 94 ¥T5L N\—REAT ¥550 @ @
= B12-56 BD12A YavsFryd/YavsIvR ¥660 @
RSAT L1 YS-7SA YavsAYT R0 UVY (BEN) ¥220 @
RS-351L 117T F/R R3SAIXNILH ¥880 @ @ ZC-410A 9 20EZUvT (18{EN) ¥o20 @ @
BD-351LWA 117 TF/R RSAINILk (ROA ) ¥2750 * % YZ-205L YZ-870C/YZ-834B f Ov RIY KiK—U L4 @A) ¥330 @
RS-630 FR 7—U— ¥550 @ @
RS-644R2 AAVTT R ¥500 @ = :
RS-5G4886  R/\—F1 86 T ¥660 @ @ thj'fﬂ_v
RS.BTC P PRE Sy, Y650 © ® RS-412 ZFESAH—tv k (F/R) ¥5280 * *
BD-BTCSA NIVNFYYaVALE RTUVE (R—)b 4 @) ¥330 @ @
BM4830A 30T \—R RF—JL EZA V1 48 EwF veooe @ I=YI\wII
SD-TB25A 25mm 5 —>)Uy &)L (3D 4mm) ¥4a40 @
SD-TB30A 30mm &=\ )b (xHE 4mm) ¥440 @ @
EN T ) SD-TB39A 39mm 5—>)Uy &)L (3D 4mm) ¥440 @ @
RS-500GM  FVFTMA XVFFYXFw bk ¥880 @ @
RSE01GA  TILSE ¥v57 KSATnyT viosoe @ IR—IbARFUVY
RS-5016GG  F74—2ZM AR v~ Y440 @ @ BB-1510A R—ILRPUY5 © 100 X® 15.0 X 4.0mm(2 fEA ) ¥880 @ @
RS-503GH 40T 775 —2 /77 7—U— ¥880 @ @ BB-105-2A  H—ILAFUYS © 50 X® 10.0 X 4.0mm(2 fEA ) ¥660 @ @
RS-503GP FPF TR ARETEY ¥12100 @ BB-85-4A K—LRFUY5 6 5.0 X 8.0 X 25mm(4 A ) ¥1430 @ @
Z2-500GM3A FVF 7 XUFFVRAFv k (YZ-2/4 YU—ZA) ¥814 @
. AN—Y—=8&I L
A== 1L+ T b ZC-A3620BA  ® 3.0 X® 6.0 X 2.0mm FILEVA (T5v 5 )8 BA) ¥660 @
RS-010 F/R A=)\—5 LY+ 7 b (45.5mm) ¥2860 @ @ ZC-837A ® 3.0 x 7.0 X 0.5mm Ty ¥ v— (10 KA ) ¥o20 @ @
B11-010FWA W/J 1=/){—H5)L Assy ¥6,930 * *
woee xYsFyh&IvYY-—
. ZC-F28TPHA M2 X 8mm V4w h¥yEVIER (4 &N ) ¥330 @
KA —=IVI\T ZC-FT35 M3 x 5mm FTHS 25U 1— (4 &A ) ¥495 @ @
RS-011H RS RAILAT (4 BA) ¥440 @ @ ZCF38A M3 X 8mm IS5 v Ay RY4w hX&U1— (10 AA) ¥220 @ @
SD-O11A A—IL\TEY /M A Oy oFy ¥330 @ @ ZC-F310A M3 X 10mm 75w hAy RY&w hX&Ua— (10 X)) ¥o20 @
BD-O11CBA  5.0mm 5> TRMAILINT ¥1.430 % % ZC-F315A M3 X 16mm 75w hAy RY&y hXZUa— (10 A) ¥220 @
ZCBH36-A M3 X Bmm RFYAw RY5w hZ&U1— (10 A ) ¥220 @ @
ZAFFUIHY =3 ZCBH38-A M3 X 8mm RFYAw RY5 v hZZU1— (10 AA ) ¥220 @ @
RS.002 L5595 LR B S— o ve80 ® ® ZC-BH310A M3 X 10mm R&YAy RY4y RX&Ua— (10 AA ) ¥220 @ @
RS.002P A5 oA @ ) Y7700 e ZCBH312A M3 X 12mm RFYAy RU&y hX&Ua— (10 AA) ¥220 @ @
BDA414C TN @ B Y165 ® ® ZCBH31BA M3 X 156mm RFYAy RY&y hX&Ua— (10 AA) ¥220 @
B9.007A 0 48 H—ILTY Frv o (\—F )08 ) Yisco e e ZCBH318A M3 X 18mm RIYAy RU&y hXZUa— (8 KA ) ¥220 @
co0ser 7RI 4.8mM Oy KTV RR—L o e ZC-BH325A M3 X 25mm R& v~y RY7y hZ&Ua— B8 FAN) ¥220 @
(SHA4X/£E 11.5mm) ZC-SS33A M3 X 3mm v fXIUa— (10 &FA) ¥220 @ @
ZC-SS34A M3 X 4mm v hAZU1— (10 FA) ¥220 @ @
HARYY3Y 2C-55316 M3 X 16mm £y RZZU1— (10 FA ) ¥330 @
BIOO0BFA 7O hOFPYRAF—L (55mm-33mm) ¥1210 @ @ ;g:zil‘fA o ;jgf;}’;jig B ojéliw\) zggg e :
B10-00BFGA 577 kFO7 YR7—L (55mm-33mm) ¥1650 * *
B9-008RA U R7—L (55mm- &3 v % 40mm) ¥12100 @ P
B9-00S8RGA 9577 hRO7 HRAF—L (55mm-40mm) ¥1650 * * IB&S—Y
B9-009AFA ¢ 3 TJOYVRPII—HR7—LEY (Bff24EN) Y440 @ @ YT-300A +FUVF (5.0/5.5/7.0mm/ R—JLIY R¥+ v TRAM) ¥330
B9-009ARA ¢ BUYFPII—BRT—LEY (Bfit2FAN) ¥440 @ @ SD-TBLA BRI — )Ny IV VF (3HB 4mm ) ¥330
BD-009BRA  U¥AYF—BRP—LEY (© 3 X 45mm) ¥440 © @ YT-CGPA Fv V) \—5'—J PRO(T5w2 ) ¥1,.870
BD-301BA YRP—LEVR=)L (® 3/4 BA) ¥440 @ @ YT-CGPBA FvVI\—5"—J PRO( JIL—) ¥1,870
RS-301 JOVK/ UP HRTHY R~ ¥880 @ @ YT-HGTCA V—UVITH—RI\A "= ¥2,310
B9-415SA 2F7Ur5JOvo (BD9 2019 A) ¥1,700 @ @ YT-256PB5A  3ITJE L—YVI EYNIvIV ¥25,630
B9-415SGA 55774 RN JOY K ST JOvs ¥1,430 % % YT-15RTBA ATEL—YVIY=)L 1.BMMAY IR RSAN—=(TSvD) ¥770
B9-415RA U\ TF+ U7 (BD9 2019 A) ¥1,100 @ @ YT-20RTBA  IIEL—YYIY—IL20mmAvIRARSA)N— (TS5ws)  ¥770
B9-415RGA HSTrA MUY N\T £+ UT ¥1,430 % % YT-55RTBA FAEL—YVIY—=ILE5EMM Fv kRSAIN—(TS5wvD) ¥880
B12-413 BD12/RS1.0 A 70V k A7 7UVY NTFvUF ¥12100 @ YT-70RTBA  IAEL—YYHY—)L 7.0mm Fv kRSA— (TS5v5) ¥880
B12-413G U5 T4 METOY R RFFUVINTF v UF ¥1650 % * YT-15RTRA  ITEL—YYIY—)L 1 5mm A IR RSA)— (v K) ¥770
YT-20RTRA  IIEL—YYIY—)L 20mm A IR RSA)— Ly K) ¥770

HREOHERUMEE. PEREEIIHEDSHDET. JRMBFHRIGEME BiRE) ([COE, RFEMBBEFRCTTHER TS,



YT-55RTRA AOEL—YVIY—=IL55mm Fv RRSAN— (L R) ¥880
YT-70RTRA AOEL—YVIY—=IL 7.0mm Fv RRSANN— (Ly R) ¥880
=HhIVEE
RP-105A BRP 9L RSRFZUVTAAIL ¥1,760
RP-106A RP UL SFTJOVAAI ¥1,760
CSBGA 33F J5vHIUR ¥770
CSB000B  A—/\—J LY REPF T4 )L #5000 ¥990
CS7500B  A—/\—J LY REPFI41 )b #7500 ¥990
CS-10000B  ZA—/\—J > K¥Uav#4 )b #10000 ¥990
Ys-3508 Z2—IN—TLY KV 3 v o241 1L (#350) ¥660
Ys-3758 2—IN—FLY KV 3 v o411 (#375) ¥660
YS-4008 2—IN—FLY KV 3 v o4 11L (#400) ¥660
YS-425B 2A—=\—TUYRYavIFAIL (#425) ¥660
YS-4508 Z—IN—F LY R 3w o7 (# 450) ¥660
YS-475B RA—=\—TUYRYavIFAIL (# 475) ¥660
YS-500B RA—=)\—TJUYRYavI*AIJL (# 500) ¥660
Z0fth
RP-053A RP 24K £XwF+IRIF— (® 4mm/2 {BA ) ¥550
ZC-203A Y—REER mET—7 ¥220
ZC-203BA ME@EET—7 (25mm X 150mm 3 %A ) ¥440
2—N—TLYI3VEF AT LFO—HAI
Twioteea AT ¥770
Z2—N—FLY I3 VST AT LFO—RA
TW-T012H2A )\ _ k57 /4 A/ #T 1w k Omm) ¥770
TW-25122A A>3 M7FO—ABS hAIL 4% ¥440
11 ARR—5 257 4 7 LFO—A I
TW-51126 (J— /4N /# Ty k Omm) ¥770
10 AR R—5 =57 4 7 sFO—A I
TWE212B  (557% AEA /47wy k Omm) ¥770
ZCT3610A ¢ 3x ¢ 6x1.0mm A (10fBA () > 7OV/E) ¥880
ZCT3615A ¢ 3x ¢ 6x1.5mm ¥ (10{EA (B) FT0/E) ¥880
ZR-144T SF AP LFO—SITILIAT 54 TY@AEN) ¥660
SFAFLFO—SITILIAT 5A4TY GHN)
ZR-144TPM TURYY NEEES ¥2,200

IN=YUZ RO [ @ k] FF Y FOBERELLEDET

@ =1RERK K=F4Tv3v

KI\—YUR NOERRSEEZRD .

SLEILPHUSZETEIACHIENSHDET,

V1.0 2024.09

HEOHEROMEE. FPERLEETIHANDDET . JRMHEHLIGEEE BHRE) ([COE, RFEMIBSERICTTERETE L.



688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBRU) S L ~RE | &iC | ~HERHMES 688E-968-620 XV4d 888£-968-620 3L
Z-GeETIRESUL>CEIY 1980-506t ICE RZNEY

SHYORIaon|[oy]

'SOIOUSBD SAIDISIUILUPD AQ PAYSIIGRISS saulepInb Joyjo pup
SMD| By} Ujim 92UpldWoD Ul {daY 9ADY OM DY} UOHDULIOU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LB BRI QL OB LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS 9SN Of 9| aq [lIm NOA ‘BuuaysiBal Ag "0l alay awbu
‘., 219y Y2l|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO paquIsap 13N Dd 10
2P02 YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBaI
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPEOIHE2OY A—H2SLEO

AABEBES2 2B WHER QS EHIOLCH2N—X  222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN. " RUVE—VE
BICEANGGTHNEOL RN " —CHO S B IBH OGS 2L OBE—A—T
CERNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZR\AR

2O B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN













AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.
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